

TOKO GROUP LTD

MILL TEST CERTIFICATE

Commodity		Size		Lot No.		Mfg. Date		Specification		Date of Issue		
TOKO ER4043		1.2mm		LX90827		Nov 2, 2020		AWS A5.10		Nov 02, 2021		
CHEMICAL COMPOSITION (%)												
Elements	Si	Cu	Mg	Mn	Ti	Fe	Cr	Zn	Al	Tensile Strength(N/mm2)	Elongation(%)	Yield (MPa)
Standard Required	4.5~5.5	≤ 0.30	≤0.05	≤0.05	≤0.20	0.80	~	≤0.10	balance	>120	8.0%	0.2%
Testing	5.1	0.02	0.01	0.03	0.08	0.13	~	0.05	balance			
Remark		Approved by AWS ER4043, GB/T10858-2008						Please take care during moving. No shock. No wet.				
		Accuracy Grade		Produce Batch No.		Furnace No.						
		A		LX90827		A						
Remarks Approval: AWS A5.10 ER4043												
Note: Total Weight: 15270.00kgs X-Ray: Pass												